
Attachment 1 
Project Narrative 



 

Environmental Notification 
Form Document Project Narrative 

 
Comprehensive Wastewater Management 

Planning Project 
Town of Barnstable, Massachusetts 

   



 

8612474.3 Town of Barnstable, MA 1 
 Environmental Notification Form Project Narrative 

1 Introduction and Background 
This Environmental Notification Form (ENF) is prepared for the Comprehensive Wastewater Management 
Planning (CWMP) Project for the Town of Barnstable as illustrated on Figure ES-11. This project will result 
in the preparation of Draft and Final Comprehensive Wastewater Management Plan and Environmental 
Impact Report (CWMP/EIR) documents. Once the Final CWMP/EIR is approved, the Town can implement 
[...]
disrupting compounds, pharmaceuticals, and personal care products. These compounds and potential 
contaminants are not currently regulated by the federal government because their toxicity is not well 
understood. Many of these compounds originate from the medications and personal care products that we 
use and discharge to our septic systems and wastewater treatment facilities. 

Advanced wastewater treatment facilities, such as the Hyannis Water Pollution Control Facility and the 
Marstons Mills Wastewater Treatment Facility, are believed to provide better removals of these 
compounds than individual septic systems, but there is a lack of data on the performance of individual 
septic systems for these contaminants. 

MassDEP revised their groundwater discharge regulations in March 2009 to require that all treatment 
facilities with flows greater than 10,000 gallons per day remove the total organic carbon (TOC) component 
of their wastewaters to low levels if the discharge is into a Zone of Contribution to public water supply 
wells. The treatment levels must be less than 3 mg/L if the discharge has a travel time greater than two-
years to the well, and less than 1 mg/L if the travel time is less than two years. TOC is not a contaminant 
by itself, but it is a surrogate of the CECs because most of the CECs are comprised of organic carbon. 
Research indicates that if the TOC concentration is low, the concentrations of the CEC will be low or non-
detectable. This regulatory change has a large impact on the Hyannis Water Pollution Control Facility and 
the Marstons Mills Wastewater Treatment Facility, both of which discharge their treated waters to zones of 
contribution to public water supply wells with travel times greater than two years. 

3.5 Wastewater Treatment and Recharge Facilities and Related Needs.   
Most of the properties in the Town are served by individual on-site septic systems that have been 
documented as contributing the largest percentage of nitrogen (75 to 85 percent) to the coastal estuaries. 
Nitrogen discharges from these systems need to be remediated to meet the nitrogen TMDLs. These 
systems also discharge large quantities of phosphorus that impacts water quality in the freshwater ponds. 
Phosphorus discharges from these systems need to be remediated to address pond water quality impacts. 

A group of 71 individual Innovative and Alternative (I/A) septic systems as regulated by MassDEP and the 
Title 5 regulations are operating in Barnstable. These systems are typically designed to remove 
approximately 50 percent of the nitrogen in the wastewater and meet a limit of 19 mg/L total nitrogen. 
Research at the Otis On-Site Septic System Test Facility at the Massachusetts Military Reservation 
indicates that these systems typically can meet this limit when they are properly designed and operated 
with a consistent wastewater flow. Data analysis by the Barnstable County Department of Health and 
Environment on the I/A systems actually installed at Cape Cod properties indicates that only one half to 
two thirds of the installed systems meet the 19 mg/L limit.   



 

8612474.3 Town of Barnstable, MA 9 
 Environmental Notification Form Project Narrative 

There are two privately owned wastewater treatment facilities in Barnstable located at the Cotuit Landings 
Stop & Shop and at the Cape Regency Skilled Nursing and Rehabilitation Center. They are sized for 
approximately 20,000 gpd, and both have demonstrated good nitrogen removal performance to meet their 
discharge limit of 10 mg/L total nitrogen. 

The Town owns and operates three treatment facilities: 

· Hyannis WPCF 

· Marstons Mills WWTF 

· Red Lily Pond Cluster System 

These treatment facilities and their collection systems are illustrated on Figure ES-1, and their “needs” are 
summarized below: 

3.5.1 Hyannis WPCF 

The Hyannis WPCF treats an average flow of 1.46 million gallons per day (mgd) and a maximum-month 
average flow of 1.94 mgd. It has recently been upgraded and expanded and has a maximum-month 
capacity of 4.2 mgd. The treatment facility has excellent performance and averages 5 mg/L total nitrogen 
in the treated water as compared to a MassDEP discharge limit of 10 mg/L. 

MassDEP has recently (March 2009) revised their groundwater discharge regulations to require a total 
organic carbon (TOC) limit in the treated water because the recharge is in a zone of contribution to public 
water supply wells. This project will need to develop a plan (as part of the CWMP) to meet these new TOC 
limits. 

The capacity of the sand infiltration beds has been estimated based on text-book information that may not 
be accurate for the sandy soil conditions at the site. Therefore, the sand bed capacity may be even 
greater. A hydraulic loading test in the sand beds would provide a more empirical measure of the capacity 
of these beds which may become important in the future if some of the bed areas need to be used for new 
treatment facilities. A hydraulic load test needs to be completed to better estimate the capacity of the sand 
infiltration beds. 

The Hyannis WPCF has a collection system that has grown over time, and its ability to accept more flow is 
not clearly defined. A computer model was developed for the Hyannis Growth Incentive Zone (GIZ) area of 
Hyannis when the Town was evaluating that area for the GIZ. The existing computer model should be 
expanded to cover the whole collection system. This will allow a better understanding of its capacity and 
how the existing system can be most efficiently expanded to pick up additional flow. 

3.5.2 Marstons Mills WWTF.   

The Marstons Mills WWTF serves an elementary school, a middle school, and a residential development 
of 30 homes. The WWTF was recently upgraded and is performing well. Similar to the Hyannis WPCF, its 
recharge is in a zone of contribution to a public water supply well and, as such, the WWTF will need to 
increase its treatment to meet the new TOC discharge limit (discussed earlier in this chapter) of 3 mg/L.   



 

8612474.3 Town of Barnstable, MA 10 
 Environmental Notification Form Project Narrative 

3.5.3 Red Lily Pond Cluster System.   

This cluster system serves several homes adjacent to Red Lily Pond and Elizabeth Lake. It does not have 
a discharge permit, and its treatment performance is expected to be similar to a conventional Title 5 septic 
system.  

3.6 Informational Needs to Complete the CWMP Project 
This report summarizes the wastewater and nutrient management needs in Town. Some of these are 
informational needs for the Project Team to continue and complete the CWMP Project. The main 
information needs are listed below: 

· Nitrogen TMDL limits for Barnstable Harbor to be developed by the Massachusetts Estuaries 
Project and MassDEP. 

· Information on the nitrogen load sensitivity once the culvert replacement and dredging is 
completed at Stewarts Creek in the Lewis bay Watershed. 

· Nitrogen TMDL Report for Lewis Bay (the Town has received the Massachusetts Estuary Project 
Technical Report for this estuary but still needs the TMDL Report). 

· Revised funding policy for Clean Water Projects in Barnstable. 

· Collaborative input from the neighboring towns of Mashpee, Sandwich and Yarmouth and the 
Cape Cod Water Protection Collaborative on reducing nitrogen loading to the shared watersheds 
of Popponesset Bay, Three Bays System, Barnstable Harbor, and Lewis Bay. 

· Informational needs related to the Barnstable Ponds Action Plan including needed sampling and 
analysis data. 

· Possible revisions to water supply well zones of contribution being completed by the Cape Cod 
Commission with coordination with the water purveyors and MassDEP. 

· Refinement of the sand infiltration bed capacity at the Hyannis WPCF based on a hydraulic load 
test to assist in future treated water recharge evaluation. 

· Expansion of the sewer system computer model to assist in future wastewater collection 
evaluations.   

These information needs should be considered and addressed as the project proceeds. 

4 Summary of Identification and Screening of Alternative Solutions and Sites 
As identified in Section 2.3, the identification and screening of alternative solutions and sites is the third 
phase of the project. The purpose of this phase is to investigate all practical solutions and select the most 
feasible for detailed evaluation. Alternative technologies, solutions, and sites were identified and screened 
in the following major categories: 

· Alternatives for new municipal treatment facilities and sites 



 

8612474.3 Town of Barnstable, MA 11 
 Environmental Notification Form Project Narrative 

· Alternatives for expansion of the existing Falmouth WWTF 

· Treated water recharge technologies and alternative sites 

· Collection system technologies  

· Decentralized treatment and disposal alternatives 

· Flow and loading reduction alternatives 

· Additional non-wastewater nitrogen mitigation alternatives 

Many technologies and solutions were evaluated for each of these categories, as detailed in the 
Alternatives Screening Analysis Report attached in Attachment 5 and summarized in the following text. 

4.1 Feasible Technologies, Solutions, and Sites 
The following list identifies the most feasible alternative technologies, solutions, and sites to be further 
evaluated and discussed in the next phase of the study. 

Alternative technologies and solutions were identified and screened in the following major 
categories: 

· Individual on-site system and cluster system alternatives 

· Secondary/advanced treatment technologies to attain Biological Nitrogen Removal (BNR) 
and/or Enhanced Nitrogen Removal (ENR) standards of 6 and/or 3 mg/L total nitrogen 
(respectively) in the effluent on average 

· Technologies to achieve less than 3 mg/L Total Organic Carbon in the effluent on average 

· Technologies to achieve less than 3 mg/L total nitrogen in the effluent on average 

· Phosphorus removal technologies/processes 

· Disinfection technologies 

· Residuals management technologies and reuse/disposal alternatives 

· Treated water recharge technologies 

· Potential sites for recharge facilities as well as for treatment facilities 

· Collection system technologies 

· Wastewater flow and loading technologies 

· Additional non-wastewater nutrient mitigation alternatives 

Many technologies and solutions were evaluated for each of these categories, as detailed in 
following chapters. The following list identifies the alternative technologies and scenarios that are 
most feasible and will be further evaluated and discussed in the next phase of the study. 



 

8612474.3 Town of Barnstable, MA 12 
 Environmental Notification Form Project Narrative 

1. Individual On-Site System and Cluster System Alternatives 

· Decentralized treatment alternatives that are approved by the MassDEP as part of their 
innovative and alternative (I/A) technology program for areas outside any satellite or 
centralized sewer service areas in Barnstable. 

2. Secondary/Advanced Treatment Technologies to attain Biological Nutrient Removal (BNR) and/or 
Enhanced Nitrogen Removal (ENR) standards of 6 and/or 3 mg/L total nitrogen (respectively) in 
the effluent on average: 

· Multiple stage processes (MLE, Bardenpho, etc.) for nitrogen and phosphorus, or 
nitrogen removal 

· Membrane bioreactors utilizing many of these same multiple stage processes 

· Oxidation ditches 

· Sequencing batch reactors  

· Denitrifying filters 

· Biological aerated filters 

· Amphidrome® process (only for small satellite systems) 

· Fixed-film enhanced processes 

3. Technologies to achieve less than 3 mg/l Total Organic Carbon in the effluent on average: 

· Granular activated carbon adsorption (GAC) 

· Membrane filtration of reverse osmosis and nano filtration 

· Advanced oxidation as a polishing step for side stream treatment 

4. Technologies to Achieve less than 3 mg/L total nitrogen in the effluent on average. 

· Granular activated carbon adsorption 

· Ion exchange 

· Membrane filtration 

· Advanced oxidation for side stream treatment 

5. Phosphorus removal technologies/processes if phosphorus impacts to freshwater ponds and 
lakes become an issue. 

· Multiple stage biological processes for biological phosphorus removal 

· Chemical precipitation processes 



 

8612474.3 Town of Barnstable, MA 13 
 Environmental Notification Form Project Narrative 

· Filtration processes to remove fine precipitates 

6. Disinfection with ultraviolet light. 

7. Additional Non-Wastewater Mitigation Alternatives. 

· Appurtenant processes of screening and grit removal 

· Septage and trap grease segregation from wastewater for thickening and 
transportation to a regional reuse/disposal facility 

· Sludge thickening and transportation to a regional reuse/disposal facility 

· Sludge minimization technologies  

8. Treated water recharge technologies. 

· Sand infiltration beds 

· Subsurface infiltration 

· Spray irrigation and drip irrigation 

· Ocean outfall 

· Well injection and wick well technologies of accepted by MassDEP and if total organic 
carbon treatment is provided to less than 1 mg/L 

· Wetland restoration 

9. Collection System Technologies. 

· Gravity sewers and lift stations 

· Pressure sewers and grinder pumps 

· Vacuum sewers for possible expansion of existing vacuum system 

10. Wastewater flow and loading reduction alternatives. 

· Infiltration and Inflow (I/I) reduction to sewers 

· Reduction of household water consumption 

· Continued use of groundwater rate structure to discourage greater water consumption 
and wastewater generation 

· Wastewater reuse and recycling 

· Wastewater loading regulations through reduced use of garbage disposal units and (as 
possible) industrial/commercial separation of non-sanitary wastes and disposal as 
solid waste 



 

8612474.3 Town of Barnstable, MA 14 
 Environmental Notification Form Project Narrative 

· Waterless toilets for isolated areas of Barnstable by informed individuals willing to take 
on the responsibility of these systems 

11. Additional non-wastewater nutrient mitigation alternatives. 

· Fertilizer management 

· Pet/animal waste management 

· Improved landscape design practices to minimize the need for fertilizer, pesticides, and 
herbicides 

· Watershed modifications and constructed wetlands for nutrient management 

· Stormwater management and treatment  

· Estuarine inlet modifications for increased tidal flushing 

· Pond treatment to improve pond water quality 

· Modified zoning or sewer use regulation to meet growth/flow neutral 
requirements/goals 

· Expanded shellfish aquaculture 

The feasible alternatives and technologies listed above have been combined and grouped into the 
following alternative plans: 

1. Alternative Plan No. 1: Decentralized Plan A 

This plan would be the first of 2 decentralized wastewater management concepts and would utilize 
the following main components: 

· Continued use of Title 5 septic systems as allowed in areas where nitrogen TMDLs do 
not require wastewater nitrogen removal. 

· Implementation of individual nitrogen removal systems to areas where 25% wastewater 
nitrogen removal (or less) is required  

· Multiple satellite systems and development of remote recharge sites for the areas 
where additional nitrogen removal is needed. 

· Expansion of Hyannis WPCF, sewer extension to eastern portions of Town, and 
development of remote recharge sites 

2. Alternative Plan No. 2: Decentralized Plan B 

This plan would be the second of decentralized wastewater management concepts and would 
utilize the following main components: 



 

8612474.3 Town of Barnstable, MA 15 
 Environmental Notification Form Project Narrative 

· Continued use of Title 5 septic systems as allowed in areas where nitrogen TMDLs do 
not require wastewater nitrogen removal. 

· Construction of up to two new satellite treatment facilities in the western part of Town, 